



TEST REPORT

REPORT No.: **DTI201801153387**

Date:2018-1-17

Page 1 of 4

Company Name: ZIBO PEAKFAR IMPORT EXPORT CO., LTD

Company Address: Room 408 of Hongchen Finance Center BLD, Cross Point of Renmin Rd and Beijing RD, Zhangdian District, Zibo City, Shandong, China

Report on the submitted samples said to be:

Sample Name : ① Golden Glass Cup;
 : ② Blue Glass Cup;
 : ③ White Glass Cup;
 : ④ Green Glass Cup;

Buyer : [REDACTED]

Sample Receiving Date : January 12, 2018

Testing Period : January 12, 2018 to January 17, 2018

Results : Please refer to next page(s).

Summary of Test Results:

TEST REQUEST


CONCLUSION

A As specified by the client, with reference to German Food, Articles of Daily Use and Feed Code of September 1, 2005 (**LFGB**), section 30 & 31, BfR recommendation, General Requirement (Article3) in EU Regulation (EC) No. 1935/2004

1.For material: Glass and Ceramic-Specific migration of Heavy Metal.

Pass

Signed for and on behalf of DTI

Approved by: 
lab manager



This document is issued by the Company subject to its General Conditions of service of service printed overleaf, available on request for electronic format documents, subject to terms and conditions for electronic documents is drawn to the limitation of liability indemnification and jurisdiction issues defined therein. any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions, if any, the company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. this document cannot be reproduced except in full, without prior written approval of the company. any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, unless otherwise stated the results shown in this test report refer only to the sample(s) tested.





TEST REPORT

REPORT No.: **DTI201801153387**

Date:2018-1-17

Page 2 of 4

Results:

Tested part(s):

- ① Golden Glass Cup;
- ② Blue Glass Cup;
- ③ White Glass Cup;
- ④ Green Glass Cup;

A1, Specific migration of Lead and Cadmium

Test method: With reference to Bundesgesundheitsbl.40(1997)412 Sample is prepared with reference to Technical Guide on Metals and Alloys used in food contact materials and articles of 1st edition in 2013 and by ICP-OES and GFAAS.

- ① Golden Glass Cup;

Extractable Elements	The 1 st Result (mg/kg)	The 2 nd Result (mg/kg)	The 1 st +2 nd Result (mg/kg)	7*Limit (mg/kg)	The 3 rd Result (mg/kg)	Limit (mg/kg)
Cadmium(Cd)	ND	ND	ND	0.035	ND	0.005
Lead(Pb)	ND	ND	ND	0.07	ND	0.01
Conclusion	Pass					

- ② Blue Glass Cup;

Extractable Elements	The 1 st Result (mg/kg)	The 2 nd Result (mg/kg)	The 1 st +2 nd Result (mg/kg)	7*Limit (mg/kg)	The 3 rd Result (mg/kg)	Limit (mg/kg)
Cadmium(Cd)	ND	ND	ND	0.035	ND	0.005
Lead(Pb)	ND	ND	ND	0.07	ND	0.01
Conclusion	Pass					

- ③ White Glass Cup;

Extractable Elements	The 1 st Result (mg/kg)	The 2 nd Result (mg/kg)	The 1 st +2 nd Result (mg/kg)	7*Limit (mg/kg)	The 3 rd Result (mg/kg)	Limit (mg/kg)
Cadmium(Cd)	ND	ND	ND	0.035	ND	0.005
Lead(Pb)	ND	ND	ND	0.07	ND	0.01
Conclusion	Pass					



This document is issued by the Company subject to its General Conditions of service of service printed overleaf, available on request for electronic format documents, subject to terms and conditions for electronic documents is drawn to the limitation of liability indemnification and jurisdiction issues defined therein. any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions, if any, the company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. this document cannot be reproduced except in full, without prior written approval of the company. any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Deesev Testing International Corp. (Shenzhen)
德泽威技术检测(深圳)有限公司

5/F, 1st Tower of Gaoxinqi High-tech Zone, 67th Zone, Liuxian 1st Road, Bao'an, Shenzhen, Guangdong, China
中国广东省深圳市宝安区留仙一路67区高新奇战略新兴产业二期1号楼5楼
Tel: +86-755-66683088 Fax: +86-755-66683099



TEST REPORT

REPORT No.: **DTI201801153387**

Date:2018-1-17

Page 3 of 4

④ Green Glass Cup;

Extractable Elements	The 1 st Result (mg/kg)	The 2 nd Result (mg/kg)	The 1 st +2 nd Result (mg/kg)	7*Limit (mg/kg)	The 3 rd Result (mg/kg)	Limit (mg/kg)
Cadmium(Cd)	ND	ND	ND	0.035	ND	0.005
Lead(Pb)	ND	ND	ND	0.07	ND	0.01
Conclusion	Pass					

Note:

- ND = Less than MDL, Not Detected.
- MDL = Method Detection Limit
- The MDL for extractable metal are as following:

Element	MDL(mg/kg)
Cadmium(Cd)	0.001
Lead(Pb)	0.001

- As a repeated used article, the migration test was performed 3 times on the same sample. Result 1st + Result 2nd < 7*limit and the result 3rd should not exceed the limit.



This document is issued by the Company subject to its General Conditions of service of service printed overleaf, available on request for electronic format documents, subject to terms and conditions for electronic documents is drawn to the limitation of liability indemnification and jurisdiction issues defined therein. any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions, if any, the company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. this document cannot be reproduced except in full, without prior written approval of the company. any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Deesev Testing International Corp. (Shenzhen)
德泽威技术检测(深圳)有限公司

5/F, 1st Tower of Gaoxinqi High-tech Zone, 67th Zone, Liuxian 1st Road, Bao'an, Shenzhen, Guangdong, China
中国广东省深圳市宝安区留仙一路67区高新奇战略新兴产业园二期1号楼5楼
Tel: +86-755-66683088 Fax: +86-755-66683099

Appendix

Photograph of Sample



DTI authenticate the photo on original report only

*** End of Report ***



This document is issued by the Company subject to its General Conditions of service of service printed overleaf, available on request for electronic format documents, subject to terms and conditions for electronic documents is drawn to the limitation of liability indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the company's findings at the time of its intervention only and within the limits of client's instructions, if any, the company's sole responsibility is to its client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law, unless otherwise stated the results shown in this test report refer only to the sample(s) tested.